
Civil Systems
Engineering, Inc.

P.O. Box 572373
Houston, TX 77257
9894 Bissonnet St.
Suite 404
Houston, TX 77036
(713) 782-3811
(713) 782-3812 (Fax)

May 21, 2011

Ms. Connie Townsend, P.E.
Project Manager - Regions E, J, &M
Water Resources Planning Division
Texas Water Development Board
1700 North Congress Ave.
Austin, Texas 78701

Re: Addendum to Final Regional Water Supply Facilities Plan Report - Hidalgo County, Texas
TWDB Contact No. 0804830848

Dear Ms. Townsend,

Submitted is the Addendum to the Final Regional Water Supply Facilities Plan Report, dated April
2011. The Addendum addresses TWDB's comments to the Final Report as outlined in an email and
letter to Mr. Godfrey Garza, Jr., District Manager of Hidalgo County Drainage District No.1, dated
[...]
against the contamination of water that

occurs in. open reservoirs. In addition,

systems must review their current level

of microbial treatment before making a

significant change in their disinfection

practice. This review will assist systems

in maintaining protection against

microbial pathogens as they take steps to
reduce the formation of disinfection

byproducts under the Stage 2
Disinfection Byproducts Rule, which the
EPA is finalizing along with the
LT2ESWTR.

Ground Water Rule - The purpose of this
rule: is to reduce the risk, of exposure to
fecal contamination that may be present
in public water systems that use ground
water sources. Rule requirements
include:

(1) Periodic sanitary surveys of ground

water systems that require the evaluation

of eight critical elements and the

identification of significant deficiencies

(e.g., a well located near a leaking septic
system). States must complete the initial

survey by December 31, 2012 for most

community water systems (CWSs) and

by December 31, 2014 for CWSs with
outstanding performance and for all non-

community water systems.

(2) Source water monitoring is required

to test for the presence of E. coli,

enterococci, or coliphage in the sample.

There.are twomonitoring'provisions: '(a)
Triggered monitoring for systems that do

not already provide treatment that

achieves at least 99.99 percent (4-log)

inactivation or removal of viruses and
that have a total coliform-positive

REGIONAL WATER SUPPLY FACILITIES:PLAN 6-6



APRIL 2011

routine sample under Total Coliform

Rule sampling in the distribution system.

(3) Assessment monitoring - As a

complement to triggered monitoring, a

State has the option to require systems,

at any time, to conduct source water

assessment monitoring to help identify

high risk systems.

(4) Corrective actions are required for

any system with a significant deficiency

or source water fecal contamination. The

system must implement one or more of

the following correction action.options:

(a) Correct all significant deficiencies,

(b) Eliminate the source of
contamination, (c) Provide an alternate

source of water, or (d):Provide treatment

which reliably achieves 99.99 percent

(4-log) inactivation or removal of

viruses.

(5) Compliance monitoring to ensure
that treatment technology installed to

treat drinking water reliably achieves .at

least 99.99 percent (4-log) inactivation

or removal of viruses.

Stage 2 Disinfectants and Disinfection
Byproduct Rule - The purpose of this
rule is to reduce potential cancer and.
reproductive and developmental health
risks from disinfection byproducts
(DBPs) in drinking water, which form
when disinfectants are used to control
microbial pathogens. Over 260 million.
individuals are exposed to :DBPs. Rule
requirements include:

(1) Systems need to have an evaluation

of their distribution systems, known as

an Initial Distribution System Evaluation

(IDSE), to identify the locations with
high disinfection byproduct
concentrations. These locations will

then be used by the systems as the

sampling sites for Stage 2 DBP rule

compliance monitoring.

(2) Compliance with the maximum

contaminant levels for two groups of
disinfection byproducts (TTHM and

HAA5) need to be calculated for each

monitoring location in the distribution

system. This approach, referred to as the

locational running annual average

(LRAA), differs from current
requirements which determine

compliance by calculating the running

annual average of samples from all

monitoring locations across the system.

(3) Each system is required to determine
if it has exceeded an operational

evaluation level, which is identified

using the compliance monitoring results.
The operational evaluation level
provides an early warning of future

MCL violations, which allows the

system to take proactive steps to remain
in compliance. A system that exceeds

an operational evaluation level .is
required to review their operational

practices and submit a report to the state
that identifies actions that may be taken
to mitigate future high DBP levels,
particularly .those that may jeopardize its
compliance with the.DBP MCLs.

Total Coliform Rule - The purpose of
this rule is to improve public health
protection by reducing fecal pathogens

REGIONAL WATER SUPPLY FACILITIES PLAN 6-7



APRIL 2011

to minimal levels through control of
total coliform bacteria, including fecal
coliforms and Escherichia coli (E. Coli).
Rule requirements include routine
sample requirements, repeat sampling
requirements, and additional routine
sample requirements:

Filter Backwash Recycling Rule (FBRR)
- The purpose of:this rule is to improve
public health protection .by assessing and
changing, where needed, recycle
practices for improved contaminate
control, particularly microbial
contaminants. Rule requirements

include reporting, recycle return
location, and:recordkeeping.

Lead and Copper Rule (LCR) - The
purpose of this rule is to protect public
water system consumers from. exposure
to lead and copper in drinking water.
The revisions to the LCR will: Enhance
the implementation of the LCR in the
areas of monitoring, treatment, customer
awareness and lead service line
replacement. Improve 'compliance with
the public education requirements of the
LCR and ensure drinking water
consumers receive meaningful, timely,
and useful information needed to help
them limit their exposure to lead in
drinking water.

A summary of applicable rules and
regulations are as follows:

Safe Drinking Water Act (SDWA) -
Principal Federal: Law
EPA Primary Drinking Water
Regulations

* EPA Secondary Drinking Water
Standards
Title 30 Texas Administrative Code,
Chapter 290

" Long Term 1 Enhanced Surface
Water Treatment Rule (LT1 Rule)

* Long term 2 Enhanced Surface
Water Treatment Rule (LT2 Rule)
Enhanced' Coagulation Requirements
(ECR)

* Stage 1 Disinfectants and
Disinfection Byproducts Rule (Stage
1 D/DBPR)
Stage 2 Disinfectants and
Disinfection Byproducts Rule' (Stage
2 D/DBPR)
Arsenic Rule
Lead and Copper Rule
Radionuclide Rule

* Total Coliform Rule

REGIONAL WATER;SUPPLY FACILITIES PLAN 6-8



APRIL 2011

Water Treatment
Technologies

Drinking water treatment requires a
multi-barrier approach to ensure treated
water meets federal and state drinking
water quality regulations. Each
treatment barrier provides an additional
step to add safety to the drinking water.
The effectiveness is cumulative. Each
unit process helps the subsequent unit
process work more effectively than if
operated alone. The primary multiple
drinking water treatment barriers include
coagulation/flocculation, sedimentation,
filtration, and disinfection.

Coagulation/Flocculation

The first step in water treatment is
coagulation. The coagulation is a
necessary step to reduce the organics
and turbidity in the water consists of a
rapid mixing with coagulant addition.
Particles and organics in natural water
systems are negatively charged. The
purpose of the rapid mixer is to achieve
the initial contact between the water and
coagulant added to the water to form the
positively charged coagulant complexes
that neutralize (destabilize) the
negatively charged particles.

Flocculation is the process of producing
interparticle :contacts, which is defined
as the bonding of coagulated particles
following the removal of forces that kept
them apart, i.e. coagulation. Once the
negatively charged particles in the water
have been destabilized, these particles
begin to stick together and form floc. As
more particles stick together, the floc
grows and becomes dense enough to
settle from the water as sludge in the
clarification (or sedimentation) step. In
most cases, a flocculent is used after the

addition of a coagulant to enhance floc
formation and:to. increase the strength.of
the floc structure. Sometimes, the
flocculent is also called a coagulant aid.

As discussed earlier, the raw water
supply source for this project is from
drainage water in the existing drainage
ditches of Hidalgo County Drainage
District No.1. The suspended: solids
could be very high during flood events.
Also, the :particles in the raw water
contain colloids, dissolved solids,
bacteria, and other organisms. The
characteristics of the raw water supply
require more efficient formation of large
particles in the coagulation and
flocculation process.

Sedimentation

Sedimentation (or clarification) is a
physical water treatment process used to
settle out the floc formed in the
coagulation/flocculation process by
gravity. Clarification has been used at
water treatment plants (WTPs) for many
years as aneffective means to treatment
to produce a clarified effluent for further
treatment by filtration. The primary
parameter for conventional
sedimentation basin design is the
acceptable surface loading rate
(hydraulic overflow rate). Surface
loading rates are normally very low to
achieve proper operation and an
acceptable effluent. Typical hydraulic
overflow rate for conventional
sedimentation ranges from 800 to 1,200
gpd per ft2. Conventional sedimentation
usually utilizes very large basins and has
long detention times (3 to 4 hours for
gravity settling).

Several high-rate clarification processes
were investigated for primary
clarification, including:

REGIONAL WATER SUPPLY FACILITIES PLAN 6-9



APRIL 2011

a
U

U

Tube settlers
Plate settlers
Sludge blanket clarifier
ACTIFLO

The hydraulic overflow rates for the four
high-rate clarification processes are
2,880 2,880-8,640, 2,880-7,200, and
21,600-28,800 gpd/ft 2 , respectively.
ACTIFLO has the highest hydraulic
overflow rate, which is more than 30
times of the conventional sedimentation
hydraulic overflow rate. Using
ACTIFLO technology will significantly
reduce the construction costs of the
sedimentation basin.

ACTIFLO is a proven, compact,
clarification system what utilizes
microsand enhanced flocculation and
lamellar settling to produce high quality,
filterable effluent. The microsand
improves both the flocculation through
its large 'specific surface and the
sedimentation through its high specific
density.

ACTIFLO process consists of a rapid
mix in which a coagulant is added,.
followed by an injection tank, where
micro-sand and a polymer are added in a
high energy mixing environment.
Following this is a maturation zone. The
detention time for all these steps is about
*6 minutes. The water then enters the
settling tank where the micro-sand flocs
settle out quickly.

Advantages of ACTIFLO process
include very high loading rates (up to 30
gpm/ft2) that can significantly reduce
surface area requirements. The system
is very flexible in handling extreme flow
variations with a wide range of turbidity
and organics levels. The process is
quick to respond to changing conditions

and have a range of "forgiveness" if
chemical dosages are not precisely
known. The process consistently
displays efficient removals of turbidity,
color, TOC, algae, particle counts,
cryptosporidium, iron, manganese,
arsenic and other typical undesirable
water contaminants from raw waters.

In summary, the benefits of using
ACTIFLO include small footprint, high
performance, stability and ability to treat
variations in influent quality, flexibility,
reliability, rapid start 'up, reduced
chemical consumption, and reduced
costs. Figure 6-2 illustrates the
ACTIFLO settling process.

The EPA's Disinfectants and
Disinfection By-Products Rule requires
enhanced coagulation to remove a
specified. percentage of organic material
from the source water measured by TOC
as shown in Table 6-2. The use of
ACTIFLO process will meet or exceed
the EPA TOC removal requirement.
ACTIFLO process has a 95-99%
removal rate of turbidity in raw water
influent with a turbidity of 0-2000 NTU.
ACTIFLO process was recommended as
a pretreatment process for this project.

REGIONAL WATER SUPPLY FACILITIES PLAN 6-10



"



APRIL 2011

Figure 6-2. ACTIFLO® Process

REGIONAL WATER SUPPLY FACILITIES PLAN 6-11



"

"



APRIL 2011

Filtration Technologies

Filtration is a required
coagulation/flocculation.
flocculation, and

process after
Coagulation,

sedimentation
processes are not sufficient to remove all
particles and flocs from water. Filtration
process is required to remove additional
suspended solids and associated
contaminants from water. The filtration
technologies considered in this project
are granular media filters or membranes.

Granular Media Filters - The most
common filtration is granular media
filtration and dual media filters (DMF)
are the most common filters found at
water treatment plants today. With
consideration of the untreated water
quality and objectives of this project, the
dual-media filter was considered and
evaluated for this project.

DMF, like other conventional granular
media filtration, is a simple mechanical
process, actually involves the
mechanisms of adsorption (physical and
chemical), straining, sedimentation,
interception, diffusion, and inertial
compaction. It uses two layers, a top
one of anthracite and a bottom one of
sand, to remove turbidity and suspended
solids. DMF does not remove dissolved
solids.

With consideration. of the high level of
contaminant contents in the raw water in
terms of high levels of TDS, hardness,
and TOC, DMF alone could not meet all
the finished water requirements.
However, DMF can applied in
conjunction with membrane
technologies such as RO or
Nanofiltration(NF), which function as a
pretreatment process.

Membrane Filtration - The membrane
filtration is a technique which uses a
semipermeable membrane for removing
suspended and dissolved solids from
water. The principle is quite simple: the
membrane acts as a very specific filter
that will let water flow through, while it
catches suspended solids and other
substances. Most membrane filtration
processes currently used in the water
treatment are pressure driven technology
with pore sizes ranging from 100
molecular weight to 5 microns.
Membrane processes have become more
attractive for drinking water treatment in
recent years due to the increased
stringency of drinking water regulations.
Microfiltration (MF), ultrafiltration
(UF), nanofiltration '(NF), and reverse
osmosis (RO) are all membrane filtration
techniques having applications in
drinking water treatment.

Microfiltration (MF) is a low pressure
means of separating large molecular
weight suspended or colloidal
compounds from dissolved solids. It is
the most popular type of membrane filter
and removes particle size of
approximately 0.1 m and larger in
diameter. MF usually employs a pore
size of 0.2 pm for water treatment and
generally requires a driving pressure of
30 to 40 psi. MF does not have small
enough pores to remove TDS or salts as
chloride, viruses and disinfection
byproducts, and is typically used as a
pretreatment process for water treatment.

Ultrafiltration (UF) is also a low
pressure driven membrane separation
process that separates particulate matter
from soluble components in the water.
UF membranes typically have pore sizes
in the range of 0.01 - 0.10 pm and have
a high removal capability for colloids,

REGIONAL WATER SUPPLY FACILITIES PLAN 6-12



APRIL 2011

bacteria, virus, and high-molecular-
weight organic compounds. UF
generally requires a driving pressure
ranging from 10 to 40 psi for drinking
water treatment. Like MF, US does not
effectively remove TDS or salts,.
disinfection byproducts and is typically
used as a pretreatment process for water
treatment.

Nanofiltration (NF) membranes have a
nominal pore size of approximately
0.001 micros. A frequent application of
NF membrane is to produce drinking
water from water sources where TDS is
too high to meet drinking water
standards. NF membrane can be used to
replace lime softening process because
selected NF membranes can reduce
hardness (calcium and magnesium). NF
can more efficiently remove divalent
versus monovalent ions, which are
sometimes called "softening
membranes." NF membranes can also
remove TOC without generating
undesirable chemical compounds such as
chlorinated hydrocarbons produced by
chlorine oxidation processes. NF
membranes also have certain desalting
capability to remove some dissolved
salts.

NF generally :requires a' driving pressure
ranging from 70- to 150 psi for drinking
water treatment. More energy is
required for NF than MF or UF. Due to
the high levels of particles and TOC in
the raw water, in order to operate NF on
surface water, the feed water must be
pretreated with conventional filtration
treatment such as DMF or equivalent
such as MF or UF.

Reverse Osmosis (RO) is a high pressure
means for water treatment. RO can
reduce the same constituents that NF

can, as well as salinity. It can effectively
remove nearly all inorganic
contaminants from water. The process is
relatively insensitive to flow and TDS
level. RO System capacity depends on
the water temperature, TDS in feed
water, operating pressure and the overall
recovery of .the system. The required
pressure requirement for RO is greater
than 300 psi. The system requires. high
capital and operating costs. Like NF, to
apply RO system on surface water, the
feed water must be pretreated with
conventional treatment or equivalent.

Figure 6-3 shows the pressure-driven
membrane application guide, and Figure
6-4. illustrates the effectiveness of
membrane filtration techniques.

Integrated Membrane Systems (IMS)

To meet the water quality requirements,
membranes are often employed within a
multi-process water treatment system,
which are referred to as integrated
membrane systems. There are many
integrated membrane systems with
various combination of treatment
processes. For the purpose of this
project, the following two IMS were
considered and evaluated:

A. Dual Media Filtration followed
by Nanofiltration (NF)

B. Dual Media: Filtration followed
by Reverse Osmosis (RO).

Dual Media: Filtration and
Nanofitration: This integrated
membrane system (DMF+NF) would be
a cost-effective solution to this project
based on the untreated water quality
conditions. This process involves
treating the raw water to a high level of
purity with the NF process, enabling
blending of the permeate with treated

REGIONAL WATER SUPPLY FACILITIES PLAN

S

6-13



APRIL 2011

water from the DMF to reduce the
quantity of water that must be treated by
the NF system. The DMF functions as a
pretreatment-process for the NF process.
Following the DMF, some of the water
is applied to the NF membranes with
some bypassing the NF system to be
blended The bypass is used since 100
percent will not be required to meet the
finished water requirements. The
proposed blending will significantly
reduce chemical usage, and operating
and capital costs, and provide a better
finished water quality than the DMF
alone. With this IMS operating at a
blending ratio of 70% NF and 30%
DMF., it is expected to have a TDS level
of 500 mg/L to 1,000 mg/L of the
finished water.

Dual Media Filtration and Reverse
Osmosis: This integrated membrane
system would be another cost-effective
solution. With consideration of the high
cost of RO system, a Low-Pressure
Reverse Osmosis. (LPRO) was
recommended. LPRO system is
different from traditional RO system by
its requirement of low driving force.
The driving pressure can be as low as
125 to 300 psi.

Like the DMF+NF option,. this process
involves treating the raw water to a high
level of purity with the RO system,
enabling blending of the permeate with
treated water from the DMF to reduce
the quantity of water that must be treated
by the RO system.. It is expected to have
a TDS level of 500 mg/L to.600 mg/L of
the finished water with this integrated
process at a blending ratio of 50% NF
and 50% DMF

REGIONAL WATER SUPPLY FACILITIES PLAN 6-44



t"

aS

4"



APRIL 2011

Separation
Process

LiktatvQ

Microns

Aox Mir

a-a~n

Ad Ge.a

Metal ion
Er

Synthetic
Dyes

Lactose
(Sugars)

0.001

100 200 1,000

ndotoxin Pyrogen

Silica

0.01 0.1

E Coat Pigent

Red Blood Cels

ictera

cm Enulson

Bue
lndgo Gye

I
[...]
disinfectant also makes it extremely
toxic to humans. Although: new safety
measures are currently in effect, there.
are still risks associated with the use and
transportation of chlorine gas. It is also
important to note that the transportation
of chlorine gas is highly regulated, and
requires special transportation permits
and licensing. The trend toward more
regulations regarding the transportation
and 'storage of chlorine gas may
continue, resulting in increased cost and
difficulties associated 'with its use.

Based on previous similar project
experience, for .comparison purpose,
probable cost estimates were developed
and compared for the three chlorine
disinfection systems as shown in Table
6-3. An on-site hypochlorite generator
has the lowest cost for a chlorine
disinfection feed system. The on-site
hypochlorite generation system was
recommended for this project.

Figure 6-5 shows a typical chlorine
system plan layout for a 10 MGD water
treatment plant.

UV Light

Ultraviolet (UV) disinfection 'is a
physical disinfection process, as
opposed. to a chemical disinfection
process. It uses electromagnetic
energy in the 200 to 300 manometers
(nm) wavelength range to inactivate
microorganisms. The inactivation of
microorganisms is based on the UV
dose (mWs/cm 2 ), which is a product
of the light intensity (mWs/cm 2 ), and
the exposure time (seconds). The UV
dose is analogous to the CT term used
for inactivation credit for chemical
oxidants. Since the UV dose is
primarily based on the light intensity,
water quality parameters that have the
most effect on UV dose are turbidity
and suspended solids that can shield
microorganisms from the UV light,
and some organic and inorganic
compounds that can absorb UV light.
Figure 6-6 illustrates a typical UV
disinfection unit.

UV disinfection has a major
advantage of little of no production of
DBPs. Studies have shown that there
is no appreciable:increase in TTHM or
HAA concentrations as a result of UV
disinfection at doses that would be
applicable in water :treatment. UV
does not depend upon typical water
quality parameters (pH, temperature)
as chemical disinfectants. The
disadvantages of UV include: '(1) little
full-scale experience in surface water
treatment, (2) does not hold a residual
and . must be followed by a residual
disinfectant for the distribution

REGIONAL WATER SUPPLY FACILITIES.PLAN 6-19



APRIL 2011

system, (3). technology is still
evolving.

The SWTR requires that the disinfectant
residual of water entering the
distribution system be continuously
monitored by water systems serving a
population of more than 3,300 people.
For this project, in order to meet the
minimum requirement of free chlorine of
less than .0.2-mg/L for no more than:four
(4) hours, at least 0.5 mg/L of free
chlorine residual is required to be added
at the high service pump station (HSPS).
This requirement, however, contributes a
merit of chlorine disinfection system,.
which confirms .the preliminary selection
of on-site hypochlorite generation
system.

A preliminary cost. estimates was
developed to compare an on-site
hypochlorite system with a UV + on-site
hypochlorite combined system, as shown
in Table 6-4. As shown in the table, the
cost of using on-site hypochlorite
generator is lower. With .consideration

of cost and reliability, on-site
hypochlorite generation system was
recommended: for this project. The final
selection may vary depending on the
actual water quality, and TOC removal.

REGIONAL WATER SUPPLY FACILITIES PLAN 6-20



APRIL 2011

Table 6-3. Cost Comparison for Chlorine Sources'

Capital Cost O & M Cost
Chlorine Total3Source Civil;Electrical Chlorine TT

etc. Equipment Total Annual Total

Commercial
Grade $103,000 $28;000 $221,000 $18,000 $203,000 $424,000

Hypochlorite -

On-Site
Hypochlorite $55,000 $85,000 $235,000 $14,000 $164;000 $399,000
Generation s

Gas Chlorine $103,000 $1,135,000 $2,080,000 $14;000 $159,000 $2,238,000

Notes:
1. Based on 10-mgd plant capacity and 100-lb of dry chlorine weight per day
2. Adding 40% for construction contingency and 20%.for.engineering
3. Total cost (present value) equals to total capital cost (present value)'+ total O & M cost (present value)
4. Commercial grade at 12.5%
5. 100-lb system at 0.8%

Table 6-4. Cost Comparison for Chlorine and UV Systems'

Capital Cost 0 & M Cost
Chlorine Tota
Source

Civil, Electrical Chlorine' Total Annual Totaletc. Equipment
On-Site

Hypochlorite $55,000 $85,000 $235,000 " $14,000 $164,000 $399,000
Generation 4
UV + Chlorine $33,000 $340,000 ' $627,000 $12,000 $139,000 $766,000

feed ________ ______ _____

Notes:
1. Based on 10-mgd plant capacity for both systems and 100-lb of dry chlorine weight per day, and-dry chlorine

weight for chlorine feed system and UV system respectively.
2. Adding 40% for construction contingency and 20% for engineering
3. Total cost (present value) equals to total capital cost (present 'value) + total 'O & M cost (present value)
4. 100-lb system at 0.8%

REGIONAL WATER SUPPLY FACILITIES PLAN 6-21



0



APRIL 2011

1
POINT I
ADD CL 2

POINT 2
ADD CL

FROM
SEDIMENTATION

EFFLUENT

PPE PIPE
DM F

STATIC MIXER

NOTES: OCL ADDITION RATE = 0.5 TO 1.0 mg/L [K2V=50,a
JCL ADDITION RATE = 0.5 TO 1.0 mg/L
NUMBER OF CLEARWELL TANKS = 2 CLEAR

SIZE OF WETWELL = 4,000 CF

CHLORINE DISINFECTION DESIGN DATA FOR A 10 MGD PLANT CAPACITY

V=4, 000 CF

WELL

HIGH SERVICE/FILTER
BACKWASH WET WELL

104'

90 ' 90U'.

16.0' (TYP)

CLEARWELL NO.1

CLEARWELL NO.2S(BASED ON 10 MGD PLANT CAPACITY)
DEPTH=8.5'

CHLORINE SYSTEM PLAN LAYOUT AND DESIGN DATA FOR A 10 MGD PLANT CAPACITY

HIDALGO COUNTY DRAINAGE DISTRICT NO. 1
CDD*1 . HIDALGO COUNTY REGIONAL WATER SUPPLY FACILITY PLANNING

DRAINAGE DISTRICT CHLORINE SYSTEM PLAN LAYOUT AND
NO..1. -. DESIGN DATA FOR A 10 MGD PLANT CAPACITY

BACKWASH/HIGH SERVICE
-WET WELL DEPTH=8'

SCALE: N.T.S.

Civil SystemsCSE Engineering, Inc.
9894 8 asonct S eeseSuite 4a
Houston, Ton s 77028
(713) 782-3811 (713) 782-5812 (Fax)

FIRM REG. #5248

Figure 6-5. Chlorine System Layout

REGIONAL WATER SUPPLY FACILITIES PLAN

~in /I

)OOCF

6-22



S . "



APRIL 2011

, 

k.

.d

C

1.'

I

_, :''a il,. _ .

Y : 

}

__ ; Y

',t...

Figure 6-6. UV Disinfection Unit

REGIONAL WATER SUPPLY FACILITIES PLAN

r r

-: -

s r:,: ,-v,,

i. 
" d

6-23

_ . e ,,,a

;

: ,.

:' x
.

:, .n,
,.,;ar.,k" ,

; , 
,

,A r:

N'h 4,

T7':

, 
'=ya " ''i ,

uuI'



"

"

"



APRIL 2011

Softening

Hardness in water is caused by the
presence of polyvalent metal ions
(cations). Majority of the polyvalent
metal ions found in source water .are
those of calcium and magnesium.
Corresponding major anions associated.
with the calcium and magnesium ions
are carbonates (Ca3)) and sulfates (SO4
2)

The untreated water from the drainage
ditch for this project has a hardness of
approximately 600 mg/L CaCO3 . It is
considered very hard based on
classification by the U.S. Department of
Interior and the Water Association (>180
mg/L). Although there are no
mandatory removal requirements. by
both EPA and the current American
Water Works Association (AWWA)
drinking water standards. Softening is
usually employed. for waters with
hardness greater than 150 mg/L as
CaCO3 .

Water with high TDS is normally
considered hard, because hardness-
contributing nations, such as calcium and
magnesium, and. their counter anions
(e.g., carbonate and sulfate) comprise the
majority of TDS. The National
Secondary Drinking Water Regulations
recommend a value of 500 mg/L for
TDS in finished water. The untreated
water from the ditch has a TDS level of
2,000 mg/L.

Water softening process is required.
Water softening is a process used to
remove the minerals in the water.

Lime softening is the traditional
chemical way to remove -hardness ions
from water. The process is well

understood and relative easy to operate.
Although lime is moderately
inexpensive, lime and lime-waste solids,
which must be recycled or disposed of,
could present a safety hazard to
operators unless they are properly stored
and handled. Also, the lime treatment
needs to be followed by other treatments
to remove residual particulates,
pathogens, and/or organic material.

Membrane filtration process (NF or RO)
for softening water has become. a viable
alternative. In addition to:their ability to
remove ions that contribute to hardness,
high-pressure membranes are capable of
removing other contaminants and
microorganisms (e.g. Giardia and
Cryptosporidium) as well. With
consideration of the raw water quality
conditions, softening

Residuals Management

Residuals management includes
managing the wide variety of waste
produces generated from the treatment
of drinking water using screening, pre-
sedimentation, coagulation/flocculation,
sedimentation, filtration, disinfection,
and softening processes. These residuals
may be organic and inorganic
compounds. in liquid, solid, and gaseous
forms depending on the source of raw
water and the type of treatment
processes.

Sedimentation Sludge

Aluminum and iron coagulants generate
inorganic sludge containing compounds
such as clay, silts, and organic and
inorganic matters precipitated by the
coagulant. The solids content for the
sludge discharged from ACTIFLO unit
ranges.between 0.1% and 2%.

REGIONAL WATER SUPPLY FACILITIES PLAN 6-24



APRIL 2011

DMF Filter Backwash Waste

Filter backwash waste typically
represents 2% to 5% of the total water
processed. The quantity of solids
depends on filter efficiency and the
amount of solids applied to the filter.
The concentration generally varies from
50 to 400 mg/L.

Membrane Backwash Waste and
Membrane Clean-in-Place:(CIP) Waste

Membrane backwash waste generally
represents 95% to 99%. of the residual
waste generated from the low-pressure
membrane waste. CIP waste requires
unique handling due to the use of
chemical cleaning constituents such as
sodium hypochlorite, citric acid, and
caustic soda. It is assumed that both
wastes can be handled through the de-
watering facility, and then be disposed to
a landfill. Further investigation is
required during the design phase.

Membrane Brine Waste

Membrane brine waste is generated from
NF or RO. The quantity of the rejected:
water is highly dependent on the type of
membrane and source water quality.

Figure 6-7 shows a typical residual
handling process layout for a 10 MGD
WTP.

Dewatering Process Evaluation

Dewatering process can be typically
divided into two groups: natural and
mechanical. The natural dewatering
process removes water by gravity, or
induced drainage. It requires a large

amount of land area with dry climatic
conditions.

Sand Drying Beds - A sand drying bed is
the first choice with consideration of the
dry weather condition in Hidalgo County
and land availability at the three
potential treatment sites.

To ensure easy handling, the sand drying
bed and concrete slabs with concrete
walls need to be installed. This will
allow the operator to use a bobcat to
remove the dried sludge and haul it to
the landfill easily. The solids contents
from the sand drying bed can be as high
as 20%.

Mechanical Dewatering - There are three
types of equipment commonly used in
the dewatering process: filter press, belt
press, and acentrifuge. All three require
power consumption, chemical addition,
and odor control. These processes were
not recommended for this project.

Brine Disposal Issues

Using membrane separation process (NF
or RO), a considerable volume of brine
could be generated on a daily basis. It is
of particular importance to properly
dispose of the large volume of brine.

It is assumed that any brine waste
generated 'by the water treatment plant
will be discharged and managed through
disposal: back to the Hidalgo County
drainage systems with the authorization
of Hidalgo County Drainage District No.
1.

REGIONAL WATER SUPPLY FACILITIES PLAN

0

6-25



BACK TO SLUDGE
HOLDING/RECYCLE BASIN

POWERED

BACK TO WATER TREATMENT SEWATE YEGTR
PLANT INFLUENT

SLUDGE TO

LANDFILL

BACK TO SLUDGE
NO HOLDING/RECYCLE

1,800 TO 35,000 LBS/DAY BASN
a2T04MG 

-WATER

SEDIMENTATION -- RYNG

SLUDGE B -

NUMBER OF DRYING BEDSB
BED SIZE=20'X150'X5 SLUDGE TO

FILTER BACKWASH (WIDTH X LENGTH X DEPTH) LANDFILL

fER HOLDING TANK SLUDGE

WASH HOLDING/RECYCLING

STE BASIN

/DAY

CHARGE

RATION

V=30,000 CF
60'x60'X1 0'

(WDTH X LENGTH X DEPTH) 75
RANGE
NASH

D
0

MEMBRANE
CLEAN 1WASTE-.

MBRAWSE DISCHARGE TO DRAINAGE DITCH

145.25

VOLUME=100,000CF
DEPTH=8.5'

1:3.5' SLOPE
(ALL SIDES)

HIDALGO COUNTY DRAINAGE DISTRICT NO. 1

CD1 .HIDALGO COUNTY REGIONAL WATER SUPPLY FACILITY PLANNING

DRAIN DISTRICT PLAN LAYOUT AND DESIGN DATA FOR A
10 MGD RESIDUAL HANDLING SYSTEM

SCALE: NT.S.

CSE Engineering, Inc.
8894 8ismonngtSbu9 Suea40
Huston, T#xas 7703
(713) 7824811 (713) 782-3812 (Fax)

FIRM PEG. 65248

Figure 6-7. Residual Handling Process for a 10 MGD WTP

REGIONAL WATER SUPPLY FACILITIES PLAN

APRIL 2011

FILT

BACK

WVA

50 TO 150 LBS

55,000 GAU/DIS FO IT

MEMBF

BACK
WVA

CONCRETE
WALL

PUMP
STATION

Co

(71 C01

-

1

STE

6-26



9 9



APRIL 2011

Chemicals

Special considerations must be
considered in selecting and handling
chemicals used for the proposed water
treatment process.

The most commonly used coagulant.
chemicals include:

Alum (aluminum sulfate, A12(SO4)3 -
14H20) - the most common
coagulant and
conjunction with
pH 5:5-7.7 with
7.0.

often used in
cationic polymers.
a typical value of

.Polyaluminum chloride,.
Al(OH)x(Cl)y - effective in some
cases, requiring less pH adjustment
and producing less sludge

Ferric chloride, 'FeCl3, and Ferric
sulfate, Fe2(S0 4)3 - more effective
than. Alum in some applications. pH
5.0-8.5 with atypical value of 7.5.

Cationic polymers can be .used alone
as the primary coagulant or in
conjunction with aluminum or iron
coagulants.

Flocculants (Flocculation Aids) are.
needed to form. a floc 'that is more
efficiently removed by settling and
filtration. Polymers and other additives
can often help for flocculation. Typical
additives used in flocculants are:

* High molecular weight anionic or
nonionic polymers
Activated silica

* Bentonite.

Additional chemicals.are required based
on the .turbidity and alkalinity of the

untreated water quality. The selection of
the chemicals is:based primarily on the
following water conditions:

High turbidity (> 100 NTU) with high
alkalinity (>250 mg/L as CaCO3 ): Jar
test is required for better
coagulation/flocculation operation and
optimization.

* High turbidity with low alkalinity (< 50
mg/L as CaCO3): The evaluation of
cost-effective application .of polymers.
with alum or ferric salts is required
through jar test or even bench-scale
study.

Low turbidity (< 10 NTU) with high
alkalinity: Polymers cannot work alone
for this condition. Additional particles
must be added, usually before the
polymer. Clays are a suitable target.
Alum. and. ferric salts are effective in
relatively large doses. Clay or activated
silica added before the alum can reduce
the alum dose, .and should produce a
more settable and dewaterable floc.
Polymers (often anionic) or activated
silica added after the alum may produce
a more settable floc. This condition does
not apply to this project.

Low turbidity and. low alkalinity:
Polymers will not work alone due to the
low turbidity condition,.and alum or iron
salts are usually ineffective, since pH
can be below the neutral range. The
flocculation rate is too low to permit
aggregation. if metal polymers are
formed to achieve charge neutralization.
This condition does not apply to this
project.

pH Adjustment Chemicals - Additional
chemicals may be required to adjust
either the pH or the alkalinity.. The

REGIONAL WATER SUPPLY FACILITIES PLAN 6-27



APRIL 2011

chemicals added. are either an acid or a
base. In addition, pH adjustment may be
required prior to and subsequent to the
membrane treatment system. The
purpose of pH adjustmentis to minimize
scaling, to preserve and recover
alkalinity, and/or to achieve an
optimized:pH level for coagulation.

Other chemicals may be' needed - filter
aid can be selected as for flocculation
aid. KMnO4 may also be needed due to
high concentrations of iron and
manganese. Chemical softening can be
used to remove calcium and magnesium
and would be a cost-effective solution
for hardness reduction. The type and
amount of chemicals added should be
established by the characteristics of the
untreated water. Straight Lime-Soda
Ash process for this type of water may
be required. Straight Lime-Soda ash :is
typically a single stage softening process
by adding lime (CaO) to remove calcium
carbonate hardness, and soda .ash
(Na2 CO3 ) is added to remove
noncarbonate :calcium hardness. Minor
TDS reduction can be achieved since
mostly noncarbonate calcium hardness
will be ultimately replaced 'by sodium.
The chemical softening process alone
cannot remove sodium, potassium and
other anions that. contribute to the overall
TDS level of the raw water.

Storage location, sizing, and' feeding
points for the chemical feeding system
are illustrated in Figure 6-8 for a' 10-
mgd WTP.

REGIONAL WATER SUPPLY FACILITIES PLAN 6-28



APRIL 2011

1.K. 5 G. O

a J vCLEARWELL

INFLUENT FROM DMFRR/GN/
INTAKEt

LIQUID FORM DRY FORM

1. KMnO4 250 GAL TANK (PLASTIC) 1. LIME 1 SET OF LIME PREP. + 2 EQUIPMENT DAY TANKS

2. ALUM 8,000 GAL FRP

3. CAUSTIC SODA 8,000 GAL FRP

4. CAT. POLYMER 200 GAL TANK (PLASTIC)

5. POLYMER FOR FILTER AID 200 GAL TANK (PLASTIC)

NOTES: p=CHEMICAL ADDITION AT PIPE

W =CHEMICAL ADDITION BY GRAVITY, AND/OR TO TANK

PIG =EITHER [ OR E

HIDALGO COUNTY DRAINAGE DISTRICT NO. 1
HIDALGO COUNTY REGIONAL WATER SUPPLY FACILITY PLANNING

4. %rfl4 DRAINAGE DISTRICT
NO. 1 DESIGN DATA FOR A 10 MGD

**CHEMICAL FEED SYSTEM FIRM REG #24

_ FINISHED

WATER

SCALE: N.T.S.

CMI Systems
E Engineering, Inc.
- I9894 8ianet SSui teA44

I Hous)1n, T(7 s)7738Z)(713) 782-3811 (713) 78243812 (Fax)
48

Figure 6-8. Chemical Feed System for a 10 MGD WTP

REGIONAL WATER SUPPLY FACILITIES PLAN 6-29



0 0



APRIL 2011

Laboratory Operations

Water treatment plant cannot be
operated properly without a well-
installed lab with clear lab procedures to
check and evaluate the quality of water
being treated and produced to ensure
safe treated water for all water users.
Laboratory procedures must comply
with the approved methods and meet
SWDA monitoring requirements.

To meet the water quality control goals,
a set of labware and equipments are
required, including glassware (beakers,
cylinders, pipets, burets, flasks, funnels,
tubers, condensers etc), ovens, hot
plates, muffle furnace, clamps, test
papers, dissolved oxygen meter, pH
meter, turbidimeter, color comparator,
spectrophotometer, and chlorine residual
test kits.

Other than water quality concerns,
proper lab quality test can also provide
the necessary data to run the treatment
processes more cost-effectively.
Minimum jar test-equipment is required.

Water supply facilities are responsible
for operating the laboratory safely. To
prevent laboratory accidents, chemicals
should be stored in a properly ventilated
and well lit room. All bottles and
reagents should be clearly labeled and
dated. Volatile liquids which may escape
as a gas, such as ether, must be kept
away from heat sources, sunlight, and
electrical switches. Cylinders of gas in
storage should also be capped and
secured to prevent rollingor tipping.

Figure 6-9 illustrates the recommended
water sampling locations.

REGIONAL WATER SUPPLY FACILITIES PLAN 6-30



S



APRIL 2011

B: INTAKE
WATER (RAW)

SEDIMENTATION

-- DMF RO/NF

--

A: REYCLEE: DMF
A: RECYCLE C: TOTAL EFFLUENT

WATER (RAW) WATER (RAW) F: MEMBRAN

CLIEARWELL

D: SEDIMENTATION
EFFLUENT

EFFLUENT

NOTES: INTAKE WATER SUPPLY PUMPED FROM INFLUENT PUMP STATION

RECYCLE WATER SOURCE FROM BACKWASH RECYCLE/STORAGE BASIN

HIGH SERVICE PUMP STATION (HSPS)

HIDALGO COUNTY DRAINAGE DISTRICT NO. 1
HIDALGO COUNTY REGIONAL WATER SUPPLY FACILITY PLANNING

DRAINAGE DISTRICT
NO. 1 WATER SAMPLING LOCATIONS FOR LAB ANALYSIS

i " F

SCALE: N.T.S.

C iSystemS

_ E Engineering, Inc.
ssa8asennesiasuie4o4
Houstwi, Turns 77038
(713)782311(718)7824812 (Fax)

IRM REG. 5248

Figure 6-9. WTP Water Sampling Locations

REGIONAL WATER SUPPLY FACILITIES PLAN

FINISHED
WATER

G: TREATED
WATER

HSPS

6-31



0



APRIL 2011

Alternative Water
Treatment Processes

Alternative treatment processes were
evaluated 'based on the raw water quality
conditions and finished water quality
targets.

As discussed earlier, ACTIFLO is
required to remove the suspended solids
for this project. DMF can cost-
effectively remove contaminants.
However, to remove:the dissolved solids
(TDS):or salinity requires the application
of membrane process (RO or NF.). A
decision making process diagram was
developed to assist in the overall unit
process evaluation, as shown in Figure
6-10. As shown, a combination of
ACTIFLO with the filtration treatment
processes is necessary. Four (4)
alternative water treatment processes
were considered and evaluated:

A. ACTIFLO + DMF
B. ACTIFLO + NF
C. ACTIFLO + DMF + NF
D. ACTIFLO + DMF +RO

The performances of the four
alternatives are compared as shown 'in
Table 6-5.

Alternative A (ACTIFLO+DMF) - This
alternative is able to meet the turbidity
requirement. It also remove certain
percentage of hardness and TOC. As
discussed earlier, ACTIFLO has proven
performance to remove turbidity, total'
organic carbon. (TOC), and color.
ACTIFLO is able to remove 30-60
percent of TOC from raw water with
TOC of 0-500 mg/L. The raw water
from the drainage ditch for this project is
about 60 .mg/L. For raw water with
turbidity of 0-2000 NTU, the NTU level

can be reduced. to 0.2-2.0 from
ACTIFLO and < 0.5 if combined with
DMF. This alternative cannot meet the
Secondary Drinking Water Standard of
500 mg/L for TDS and cannot remove
the high salinity level in the raw water.
With considering the :conceptual level
planning effort of this project and the
undecided scheme of how the treated
water from this project to be used with
the existing water supply systems, this
alternative was determined still viable
for further consideration.

Alternative B '(ACTIFLO+NF) is able to
meet: the turbidity requirement. It also is
able to reduce the hardness level of the
raw water from the drainage ditch
system. In addition, this system can
remove certain percentage of TOC.
With consideration of the brackish water
quality in the raw water, this alternative
cannot remove the salt in the water and
probably will not be able to reduce the
TDS level below the 1,000 mg/L level.
Again, with considering the conceptual
level planning effort of this project .and
the undecided scheme of how the treated
water from this project to be used with
the existing water supply systems, this
alternative *was determined still viable
for further consideration.

Alternative C (ACTIFLO+DMF+NF) -
This alternative is able to meet all
finished' water requirements as listed in
Table 6-5. By blending water from
DMF and NF processes at a percentage
of 30 to.70, a TDS level of 1000 mg/L
level can be reached. This alternative is
a very promising candidate.

Alternative D (ACTIFLO+DMF+RO) -
This alternative is able to meet all
finished water requirements .as listed in.
Table 6-5. By blending water from

REGIONAL WATER SUPPLY FACILITIES PLAN 6-32



APRIL 2011

DMF and RO processes at percentage of
50 and 50, a TDS level of 500 mg/L
level can be reached. This alternative is
also a very promising"candidate.

Figure 6-11 illustrates the schematic of
the four alternative treatment processes.

REGIONAL WATER SUPPLY FACILITIES PLAN 6-33



APRIL 2011

HIGH TDS HIGH HARDNESS

NO NF

N Ca/3CALE
SALTS

REMOVAL

NN

START --- EMJ'tAL YES DUAL MEDIA
FILTRATION+NF

YES Ca/SCALE YES DUAL MEDIA

REMOVAL FILTRAlTON+IRO

NO RQ

LOW TO MODERATE TDS HIGH HARDNESS

NO DUAL MEDIA
FILTRATlON

NO Ca/SCALE
SALTS

START- REMOVALSTART -- EMVALYES DUA L MEDIA

FI LTRATI ON+NF

YES CASCALE YES DUAL MEDIA

REMOVAL FILTRATION+RO

NO RO

Figure 6-10. Treatment Process Decision Making Process